
3 

NEOUS COVER COMPONENTS 

~--+-26 

~~-+-27 

29 

I 

53 

1i 12·13 

,.---------· 
' 56 _!f) : 57-r : 

58 1 : 
~ I 

--f:)l9
: _61&~: 

~~ ~!co-J: \,) '/ I 

/7 I 53- • • 62 I 
,_r' I 

~ I 

64 - .:,..it- 65 ; 
I ----- ________________ J 

From the library of: Superior Sewing Machine & Supply LLC



1. ;fJl~~~;!;fZJ I FRAM E & MISCELLANEOU 
r>J •,[ 1\rt 

l:nglt'h De,cnptl(lll l)f) Remark 
)j lj d fl'( l,.l'll'fl 1 j iJ' >cf',fiJ; I 

Kt•lnu Null' P:ul Itt' FACE PLATE ASM - 115 1'1· 1~ 7 lfll iii FACF PLATE ASM 
J 

I I 
lfll i'!i 2 

I :! 1101 11'\. 1H I '\ ~ SCREW 11 /6-1-40 L=IO 
S'> ~I IIIli 'i -SI' til! I J II "/64-40 . I~= 10 

HINGE SCREW D-6.35 H=4.7 2 I I 
(~Ill ~~y D=6.35 , 11=4.7 2 I I '>ll IHI•IIl 171 .~I' WAVED WASHER 6.4xllx0.3 

I ~ WI Oh~l'\10 KP iJlilf~ ~~~IUI6 .4xllxCU 
BED COVER B 

I 

I h 115 t•no<J ~J ,X;B 
BED COVERB 

J 

I I 1101 I \'i 17'107 ~J ,':;LB 
TOP COVER 

I 

I S IJ:i OlhOh f!li .x ... TOP COVER I 
Jll 11li. 16'i0!J W! .~(l 

BELT COVER FIXING PLATE J 
I 10 11'i 01200 • J.!i ·:1~ \~[ f,',j i.i.:~i,i 

SCREW J J /64-40 L=8 2 
I II '\S-..J IIOH I 'i -SP ~,W.ii J t "/64-40, L=8 I 
I I ~ 115-01101 J.!i ·:lr :~:. BELT COVER 

I 
I I 1 1101 I .15-05805 J.!i·~w··~l BELT COVER 

2 
1- 1-l SS-4090715-SP ~H9"/64-40. L=7 SCREW 9/64-40 L=7 

J 
1- 1 :> B 112:!-2!10-000 ~ ~.lUlHF IVi ill!~ •,v,; THREAD TAKE-UP LEVER OIL GUARD 

I 
l · lh 118-16608 ·Hi'li~ BALANCE COVER 

I 
I 17 /101 SS-7110840-SP ~'H II "/64-40, L=7.8 SCREW J J/64-40 L=7.8 

I 
I I~ S-609031 0-SP ~; ll]:9"/64-40 NUT9/64-40 

I 
I Ill B3114-771-000 ~t.ld*!i'f.f'f THREAD GUIDE 

I 
1-20 S-6090310-SP ~; r.:]:9" /64-40 NUT 9/64-40 

L-SHAPED THREAD GUIDE A I 
I 21 B 1125-280-000 LJ~~~HfA J 
l -22 B 1126-552-000 ~~~HA ARM THREAD GUIDE A 

I 
1-23 SS-3090610-SP ~t19"/64-40, L=6 SCREW 9/64-40 L=6 

J I 24 B 1109-980-000 J,W'ei:J BED FITTING HOOK 
1-25 SS- 1110821-TP ~nr 11 "t64-4o. L=8.3 SCREW 11 /64-40 L=8.3 2 

1-26 B 1111-232-000 1ri ~l!i'f .fl.f'& THREAD GUIDE PLATE I 

1-27 SS-4150715-SP t!f.tf 15"/64-28, L=7 SCREW 15/64-28 L=7 I 

1-28 NS-61503 I 0-SP ~~m 15"/64-28 NUT 15/64-28 I 

1-29 B 1123-280-000 ~~1 \T-.ff FIRST THREAD GUIDE I 
1-30 SS-8150822-TP ~HI5"/64-28. L=8 SCREW 15/64-28 L=8 2 
1-31 135-01507 ~lllt'lliral RUBBER WASHER 2 
1-32 PS-0800202-KH JHHi~8x20 SPRING PIN 8x20 2 
1-.13 135-07801 11Ji if!l a flZ ~tJlj BASE CONNEVTING PIN 2 
1-34 WP- I 052000-SC ~1H~ I0.5x18x2 WASHER 10.5xl8x2 I 
1-35 RE-0600000-KO 611'51§~6 E-RING 6 I 
1-36 SS-71511 20-SP ~n 15"/64-28. L=II SCREW 15/64-28 L=l I 2 
1-37 135-38905 ~jflf.A BEDCOVERA I 
l -38 #01 135-37709 I,W~A BED COVER A I 
1-39 135-00608 t!i:~~* STAY I 
1-40 135-01002 ~'ii.Hll BDEROCKER I 
1-41 135-00707 m~'iiMn STAY ROCKER I 
1-42 135-00855 .pr~~-'iT-H STAYGUIDEASM I 
1--B SD-0800341-SP fi"lli· t!f.ttD=8. H=3.4 HINGE SCREW D=8 H=3.4 2 
1-44 B2008-372-000 ;IOl-1¥5'1\m' THREAD TENSION SPRING I 
1-45 SS-71512 10-SP ~'([ 1 5"64-28, L=12 SCREW 15/64-28 L=l2 2 
1-46 135-00509 1!/i?.J.~&::ID VIBRATION-PROOF RUBBER 2 
1-47 135-00400 ~&:Mitt RUBBER BUSH 2 
1-48 SM -004060 I-SA ~~n SCREW I 
1-49 WP-045080 I-SD :ffil~4.5x10x0.8 WASHER 4.5x!Ox0.8 I 
1-50 R0-044240 1-00 ~&:W . RUBBER RING I 
1-51 135-00319 ~iti i~I )E!'lk BED FITTING BASE I 
l -52 B3LOI -280-0AO 'tl:11t11klm.f'&Mi ;...,~ SAFTY PLATE ASM. I 
1-53 B3120-372-000 'ti;{Jt.f'& SAFETY PLATE (I ) 
1-54 SS-41 10715-SP ~tf l 1"/64-40, L=7 SCREW 11 /64-40 L=7 (2) 
1-55 WP-045080 I-SD :f/il1lf4.5x l0x0.8 WASHER 4.5xl0x0.8 (2) 
1-56 SD-060 1 02 1-SP 15-~i-~ttD=6. H= l0.2 HINGE SCREW D=6 HI0.2 (I ) 
1-57 139-43204 :t(1t.f'&fllm' SAFETY PLATE RETURN SPRING (I ) 
l-58 WP-0740516-SP 'll!!lll!7.4x 11.8x0.5 WASHER 7.4xl 1.8x0.5 (I ) 
1-59 B3121-372-000 1<.'1t.f'&'tr:Mi.f'& SAFERY PLATE INSTALLING PLATE (I) 
1-60 B 1506-352-000 ~515!J1Wf.lgB TENSION SPRING RACK B (I ) 
1-61 SS-4110715-SP ~'HI I "/64-40, L=7 SCREW 11164-40 L=7 (2) 
1-62 PS-0200062-KH Jfr=I lflj2x6 SPRING PIN 2x6 (! ) 
1-63 135-51205 'ti:-1t.f'&'ti:Mi~ SAFETY PLATE INSTALLING BASE !1 ) 
1-64 NS-61 10310-SP ~ljij] I 1 "/64-40 NUT 11/64-40 (I) 
1-65 NS-61203 I 0-SP ~ljijJ)"/ 1 6-28 NUT 3/16-28 (]) 1-66 SS-6 151220-SP ~n 15"/64-28, L= 11 .5 ACREW 15/64-28 L=11.5 5 1-67 B2714-761-000 1'1111H!ifl~n SPRING RACK I 1-68 B 1124-280-000 1'H~.\'f.HB ARM THREAD GUIDE B l 1-69 SD-080068 1-SP f,- Uj· ~iW=8. H=6.8 HINGE SCREW D=8 H=6.8 2 1-70 TA-2050406-RO ~&:~ RUBBER PLUG 1-71 135-38806 111m I 
1-72 SPRING 2 WP-0480856-SP ~MUJ4.8x8.4x0.8 WASHER 4.8x8.4x0.8 1-73 TA-0750704-RO ~&:~ 2 
1-74 TA-1470704-RO ~~.!i~ 

RUBBER PLUG I 
1-75 #02 135-5 1524 1<-'tiiZI/IS.f'&~n 

RUBBER PLUG l 
1-76 135-02307 SAFERY PLATE ASM. I 
1-77 SS-7110710-SP 

11ti.f'&ft'ffi FACE PACKING I t:G.U II "/64-40, L- 7 SCREW 11/64-40 L=7 I 
-· Note{ll: iC) #0 l... .... FOR URBAN WHITE 

#02 ....... FOR JE 

- 16-From the library of: Superior Sewing Machine & Supply LLC



16 

I 

I " . 

/'1 
/I 

I 
I 

) 
/ 39 

1 
I 

I 
I 

I 
I 

) 

From the library of: Superior Sewing Machine & Supply LLC



2 1:~fbia*tJ I MAIN SHAFT COMPONENTS - lix ~Jt. rrtil: 
r·,, 11 ~\' 'lt- 1'11'1-l •.; Engl"h Dc,cnpuon 
l ., ,,, *- r,fli' Qly Remark 

Rd "" 
Null- l'.ut.nu 

--- ----- - ___ _....,..-------
{(I ) ) ~~~ l!tl 

NEEDLE ROD CRANK WASHER I 
, I lll 22 \ 77 1 ()()() 

SS <>I ~I i I 2 Tl' ~IJ 15"/64-2K. 1=14 SCREW 15/64-2!; L= 14 1 

~.! 
SS t{h(lll~ ~0 TP ~~\ \ J I "/4 -40, L=4.5 SCREW 1/4-40 L=4.5 I 

, \ 

~ I SS bhX 17 12 I' I' ~-*~U 9''/32-28. L=l6.5 SCREW 9/32-28 L= 16.5 I 

.' '\ SS Hhhllhl 0 TP ~$'~)I "/4-40. L=6 SCREW 1/4-40 L=6 I 

2 h 1!1201 2X0-000 'V· W!r~hJ COUNTER WEIGHT I 

2 7 115 032.0(1 l'(ljfill~iliH 
UPPER SHAFT FRONT METAL I 

~ X I ~5-03107 J-: 4111 MAIN SHAFT 1 

~ q I \5-0.1305 41hH UPPER SHAFT INNER METAL l 

2-10 135- 103b7 !!1•\tl' WORMASM I 

2 II SS-7111410-TP ~~H11"/64-40, L=14 SCREW Jl/64-40 L= 14 (4) 

2 12 CS-150111A-TH 1!UJJ;.f;D=15. W=l0.8 THRUSR COLLAR ASM. D=l5 W=l0.8 I 

2-13 SS t1661110-SP ~ur r"t4-40. L=11 SCREW l/4-40 L=11 (2) 

2 1-l B 1211-980-000 J:. !ill! tft1 J !t11t ilk UPPER SHAFT THRUSR BEARING 2 

2-15 /101 B 12.08-980-00B 1: !t1u 'tl· !t1!1 ~ s MAIN SHAFT NEEDLE BEARING B I 

2-lb B 1207-980-000 ±'ftll!ilhH 
UPPER SHAFT REAR METAL I 

2-17 B 1210-980-000 l\.~'rr SETSCREW I 

2-18 135-03453 ~~f~!JY~l~ THREAD CUTTING CUM ASM. I 

2-l'l SS-866 112-TP t~'rr SCREW ( I ) 

2-20 SS-866112-TP t~'rr SCREW ( I ) 

2-21 SS-8 1 5 1230-SP ~~t]'l5"/64-24, L=l2 SCREW 15/64-28 L=l2 1 

2-22 SS-6741 512-TP ~'rr3"/8-28, L=14.5 SCREW 3/8-28 L=14.5 I 

~-23 SS-6742012-TP t~ 'rr3 "/8-28' L=l 9.5 SCREW 3/8-28 L=19.5 I 

~-2.4 135-03552 ll:.l;/J J':J~~m: STOP-MOTION CAM ASM I 

2-25 135-03503 J.l: l;/JrS~ STOP-MOTION CAM ( I ) 

2-26 B 1215-980-000 JJ: l;/J8!f~m-g,~ STOP MOTION CAM LATCH ( I) 

2-27 B 1217-280-000 ~{f:J.I:l;JJ~~Pf SAFERY PLATE STOPPER SPRING ( I ) 

2-28 135-03602 ~llJ PIN ( I ) 

2-29 135-03750 11c:i!!mftll:f.{J}:mtt& HIGH SPEED CLUTCH PLATE ASM. 1 

2-30 SS-2110920-TP ~'rrll "/64-40, L=8.5 SCREW 11164-40 L=8.5 2 

2-31 SS-1110640-TP t~Dll"/64-40. L=5.5 SCREW 11164-40 L=5.5 1 

2-32 135-04006 ~-~mit SPACER 3 

2-33 135-03909 iliUTHi~!t SPRING 2 

2-34 135-04204 'I:R-Jai.M~ HIGH SPEED PULLEY I 

2-35 SB-1350002 'ftllift D=35x62 BEARING D=35x62 2 

2-36 #02 135-04907 JWmJt SHIM 6 

2-37 135-04303 ml!l WASHER 2 

2-38 RC-3221517-KP ~lm32.2 RETAINING RING 32.2 I 

2-39 135-04105 ti:i!!Kt~·;rp.m SLOW SPEED PULLEY SPRING 3 

2-40 RC-66220 18-KP ~Jm66.2 RETAINING RlNG66.2 2 

2-41 135-04451 m~~ft PULLEY ASM. l 

2-42 SS-1110640-TP ~rr 11 "t64Ao. L=5.5 SCREW 11/64-40 L=5.5 (3) 

2-43 135-04402 m~ PULLEY (I) 

2-44 135-04501 M~$ib PULLEY SHAFT (IJ 

2-45 SS-8660612-TP ~ffl"/4-40, L=6 SCREW l/4-40 L=6 1 

2-46 135-04600 t~:i!!M~$ih SLOW SPEED PULLEY SHAFT I 

2-47 SS-8661112-TP ~'IT 1 "/4-40, L=11 SCREW l/4-40 L= ll 1 

2-48 135-04709 ~:i!!M~ SLOW SPEED PULLEY 1 

2-49 135-04808 ~:i!!M~-tli SLOW SPEED PULLEY PLATE I 

2-50 VS-045 1040-KP -w~m 1!14.5x8.5x 1 SPRING WASHER 4.5x8.5x I 2 

2-51 SS-7111120-TP ~n SCREW 2 

2-52 135-05003 i1Ulldfllm BALL RETAINER I 

2-53 SS-209071 0-TP ~H9"/64-40. L=7.2 SCREW 9/64-40 L= 7.2 2 

2-54 B 1253-980-000 J.1:1(t~Illi. STOP-MOTION BALL 1 

2-55 1101 135-0520 1 lfl~mw PULLEY SPACER 3 
2-56 1102 135-05102 iJ,\JW~tW-mJt REGULATOR SHIM 6 

Note #0 l. .... SELECTIVE PART 
#02 ..... UP TO 6 PCS OF THIS PLATE .ARE 
USED AS REQUIRED 

From the library of: Superior Sewing Machine & Supply LLC



3. lt '• ~J~tf:r IN I 

From the library of: Superior Sewing Machine & Supply LLC



3. lt·~~~~ I NEEDLE BA CO ENTS 

I(· t; i 1~ Mli' 
Ref.no Note 

3- 1 
3-:! 
3-3 
3-4 
3-5 
3-6 
3-7 
3-8 
3-9 
3-10 
3-ll 
3-12 
3-13 
3-14 
3-15 
3-16 
3-17 1103 
3-18 1104 
3-19 IID1 
3-:!0 
3-21 
3-22 
3-23 
3-24 
3-25 
3-26 
3-27 
3-28 
3-29 
3-30 
3-31 
3-32 
3-33 
3-34 
3-35 
3-36 
3-37 
3-38 
3-39 
3-40 
3-41 
3-42 
3-43 
3-44 
3-45 
3-46 
3-47 
3-48 
3-49 
3-50 
3-51 
3-52 
3-53 
3-54 
3-55 
3-56 
3-57 
3-58 
3-59 
3-60 
3-61 
3-62 
3-63 
3-64 
3-65 
3-66 
3-67 #01 

Part JHl 

B 19lll-2Kll-080 
B 1904-280-000 
B 1903-552-000 
B 1404-280-000 
B 141 1-804-COO 
B l2lB-280-000 
81905-541 -BOO 
B 190 1-280-0AO 
SS-7151120-SP 
81402-280-000 
B 1411-55:!-0AO 
SS-60606 70-TP 
B 140 1-280-000 
B 1403-280-000 
SS-20605 I 0-SP 
81405-280-000 
MDP-5008 1400 
MDP-500B 1600 
MC-2005010-00 
SS-6080340-SP 
BI414-232-000 
SS-4150915-SP 

135-26850 
NS-6110310-SP 

135-26801 
B3219-232-000 
B3214-047-000 
B3218-232-000 
B3216-047-000 

135-26157 
SD-0791331-SP 
NH-3060810-SF 
NS-611 0530-SP 
SS-711051 0-SP 
B321 0-280-000 

B3209-280-000-A 
135-26413 
135-26215 

SS-711 0510-SP 
135-26900 

SS-7110840-SP 
135-26504 
135-26314 

NS-6660430-SP 
135-26702 

SD-0720193-SP 
135-26116 

B3208-280-000 
135-26166 

SS-4110915-SP 
SS-1110640-TP 

135-15556 
B2421-280-0AO 
SD-0500091-TP 
82426-280-000 
SS-8151230-SP 

135-15564 
B2424-280-000 
SS-106021 0-TP 
82418-280-000 
82416-280-000 

135-38608 
82414-280-0AO 
SS-6110430-TP 
WP-0450846-SP 
SS-71108740-TP 
82432-280-00C 

[ "~ I 'l p "Jlpl >n 
IJ• >(.. '• J 

'~!.l.rfc 
h~ fU!.'H 1 hli i 

---
----1-----:L-:1::'~[1:-;f;-1 ~\l ~G \\ I 

B \l . 'L'l· L]-1. \ "- l'I 
LbFI. CRl \\ 

11 :mt'¥.'1 ft lr l 

HWtlllti~H 
r I H· !Jl< iJJ t f'tth ·f< 

Htl<lllt~IJ 
HX'ilh 'f< 
~tt;~Hr 

t'¥.HIS"/6-l--28 , L=ll 

HW!tiltft( l:l 
HW:ii~Jd: 

'-*~H9"/64-40, L=6 

~·:w 
Ht~~'ilht>JCFl 

!i.'¥.tr3"32-56, L=4.5 

~HH~~.J;l 
14%tf~iJ, 

16 %Hi~< 
I 00 \3'tl-J.: 

!i.'¥.HI "/8-44. L=2.9 

rill liG 1ft ii/1 ~£liE. 
~H15"/64-28. L=9 

~fiiitiL~Yt. 
~ ffj: II "/64-40 

~~m 
~JHH~5LUJtti'L 
t'HHH~:tJ &II t\t 
t~tt;~*h~~ 
~t.IUm5~h~EIJ: 
~JHl~~~Jt 

f;nttfl~W=7.94H= 13.3 
tfll~M6 

~II]: II "/64-40 
~ffj:11"/64-40, L=40 

!Jt~~fliilfli.jli 
!Jt ~ ~ fl,'lj 4'1 -IIi 
!Jttl~~ 

~~~ti:-1-~IJH 
~lJI1"64-40, L=5 

!Jt ~ P.S:-l!H~ x ¥It~ 
~n 11 "64-40. L=7.5 
~~~f~JHU'I 
~~~ti:f 
~nJ:t"/4-40 

¥Jl.. 
1tnt~tiD=7.24H=I.9 

~~<.:tf.l 
!Jt~~~'r'i~~ 
~~~fHHillif'i 

~tTl I "64-40. L=9 
~tJII"64-40, L=5.5 

HfiH.JL\l'lf~!'JC 
~n 

ti'Uf·~tiD=5.0 H=0.9 

tHLfi 
tll13"32-56, L=2.2 

Hfi 
fi!ji:;EJJJl 

tli19"/64-40, L=3.5 

~JJit~lf 
~JJit~;lf 
4lJJOO~;lf 
~n~#J:IIl! 

titTil "/64-40, L=4 

~~~~ 
!Iilli "/64-40, L=7 

~JJ~IIl 

NOTE #Ol... .. SELECTIVE. PART 

#03 ..... FOR DOMESTIC USE 

'R \ 'L RPL1 
. EEDLF B \R l "' , . 

'iEI:.DLE DRJ\'1 'G l L\ l R Hl \RI l• 

NEEDLE ROD C R-\ '\lo.. 
NEEDLE RE \RI ·c; 

BAL.\ CF -\S !. 
SC REW !5 b4-2~ L= II 
'EEDLE ROD t.IET\ L 

'EEDLE ROD HOLDER ,\SI\1 
SCREW Q/64-40 L=h 

NEEDLE BAR 
EEDLE ROD LOWER G U IDE 

SCREW 3t32-56 L=4 .5 
EEDLE BAR THREAD GUIDE 

NEEDLE DPX5# 14 
EEDLE DPx5# lb 

EEDLE # 100 
SCREW 118-44 L=2.9 

AQUARE BLOCK 
SCREW 15/64-28 L=q 

THREAD GUIDE BRAC"-E -\St. I 
NUT 11 /64-40 

THREAD GUIDE BRACKET 
BOBBIN WINDER TE ION POST 
BOBBIN WINDER TENSIO DIS I 

BOBBIN WI DER TE 10 PRI G 
BOBBIN WI DER TENSIO 1\L T 

BOBBIN WINDER A I 
HINGE SCREW D=7.Q4 11= 13 .. ' 

NUTM6 
NUT 11/64-40 

SCREW 11/64-40 L=5 
BOBBIN WINDER BRAKE PRESS L Rl P 

BOBBIN WINDER BRAK1 
BOBBIN WINDER WHEU 

BOBBIN WINDER SPINDLE Bll'il!l (, 
SCREW 11 /64-40 L=5 

BOBBIN WINDER BELT SUPPORT 
SCREW 11/64-40 L=7 ~ 

BOBBIN WINDER TRIPI Al'CII 
BOBBIN WINDER SHI\1 -1 

NUT 114-40 
SPRING 

HINGE SCREW D=7.24 II= I 11 

BOBBIN WINDL:R 13ASI. 
BOBBIN WINDER ADJUSTING Sl'l<l ~W 

BOBBIN WINDER TRIP LATCII 
SCREW 11 164-40 L=='l 

SCREW 11/M-40 1.=5 '\ 
NEEDLE PLATE ASM 
MOVING KNIFE ASM . 

HINGE SCREW D=5 o H =tl '! 

NEEDLE HOLE GUll> 
SCREW 3/32-56 L=2 ~ 

NEEDLE PLATIE ASM 
FISING KNIFE 

SCREW 9164-40 L=3 5 
MOVING KNIFE LINK 

THREADCUTIING LEVER RIN(, 

THRAD CUTIING LEVER SMA! I 
THREAD CUTfRR LEVER ASM LA~G 

SCREW 11/64-40 L=4 0 
WASHER 

SCREW 11/64-40 L=? 
MOVING KNIFE WASHER C 

1102·· ··-SPECIAL ORDER PART 
#04 .... EXPORT (EXCEPT JE} 

t'l 

(,1 

( 11 

(11 

(11 

,11 

1 

I 
I 

I 
(11 

I 

I 

I 
I 
I 
I 

I 
I 

I 

I 

( I \ 

l 1\ 
t i l 
(~) 

( I \ 

( 1\ 

I 
( ) 

( ) 

l l 
( ) 

( ) 

( ) 

( l 

( l 

I I 

( ) 

I I 

( ) 

I I 

(II 

l II 

I II 

tiJ 
I II 
([I 

I 

l 
Jl) 

ll 

(II 

( ') 

II) 

"' 
( I 

Ill 

til 

I I I 

I I 1 

I II 

I .I 

I l l 
( ] J 

;:lil -
Rc'n1,tr~ -

From the library of: Superior Sewing Machine & Supply LLC



4 . ~I a{] ;j I l 11 ONENTS 

r 
39 

15 

46 

From the library of: Superior Sewing Machine & Supply LLC



LEASE COMPONENTS -4. ~~1¥-J~:fl I THREAD T f NSIO~ { - £ r, ~ r1nl:-
~ r h Description _)lY RemarJ.. - Eng,., , - -If I; d fQ'( ' 1,- f'li'fl I; •I• ·'' I 

TENSION RELEASE PL f 
I 

I{Lf 1111 Nntt.: Part no - 1 -- r- r-----
•)[. I Ji ; 1/{ ;. SCREW J5/64-2l:l L= 17 ~ l ll 1 10 I 2XO 000 

I 
I 2 SSl)l'\1 7..!0<'1' ~~: i I 15 "f(,cJ .! X. l 17 WIPER ASM I 
I I 1\2 101 - 'XO Ot\0 rif \''; SECOND THREAD TENS~ON SA t Il 
1 I ll2 102 1 XO OAO •JK J J j··;• ;[;IJ :f.~ SCREW 9/64-40 L==,:-,.9 

I I l 
I:. SS X090h I 0 SP ~~U9"/64 40, L=5.9 THREAD TENSION ROD,LARGH (II 

~1 (\ H 1 111 2XO 000 ·JKMHL SECOND THREAD TENSION ROD ([) 
I 7 H 2 30 2 2 X0-000 ·JKJJH.fLC ·_ ~~· l THREAD TAKE-UP SPRING (2) 1 X B I 112· 76 I -000 ~ t~ I* 1'V· 1/( THREAD TENSION DISK 
4 <) H 112h-0 12-000 ·JK )J lbll /,\t THREAD TENSION DISK PRESSER 

(I I 

·l It> 133112 55:!-000 g[.() J 1141/M: l.'il !;£ <.~ 
THREAD TENSION DISK PRESSER 

(]) 

Ill B II 07 -X04-000 •JlUJ IYIIJ.\tiJi)J Thi' 
THREAD TENSION SPRING 

(I J 

4-12 133114-232-000 t.HI'1rp.mc...: I}) 
ROTATING STOPPER 

(I) 

..!-1.1 B3120- 125-000 ·Ji.I:)J1~!'t({ .tll;IJ~ 
THREAD TENSION NUT 

(I) 

4- 14 83119-77 1-000 1lk1J~I~~ 
FIRST THREAD TENSION ASM. 

I 
4-15 B 1115-232-0AO '11.1:1J~ffjiJ 1* 

THREAD TENSION ROD 
{I) 

4-16 83123-352-000 'li.l:htt(--%) 
THREAD TENSION DISK 

(2) 
4-17 83126-012-000 ~i.l:.tJ l!illllt 

FIRST THREAD TENSION SPRING 
( I ) 

4-1 X B 1115-232-000 m1$~mc-%) ( I ) 
..1-19 83125-0 I 2-000 fli:W!Il~H:J: THREAD TENSION NUT 

2 
4-:!0 SD-100040 1-SP t;nH~~D=IO H=4 HINGE SCREW D=lO H=4 

I 4-21 135-06506 :itft:!Hf CONNECTING LINK 

LOWERING FOOT I 4-22 135-06100 7!-lll'f.~~ 
HINGE SCREW D=7.94 H=6 I 4-23 SD-079060 1-SP fjn'[-t~~D=7.94 H=6 

-+-24 NS-6150310-SP tl!.~ fJJ: 15"/64-28 NUT 15/64-28 I 

4-25 135-06217 if.]~~ LOWERING ARM I 

4-26 SM-6061802-TP ~tJM6, L= l8 SCREW M6 L= 18 I 
4-27 135-13114 t!drfl~}jj(~ TENSION RELEASE ARM I 
4-28 SM-6061802-TP tl!.~tJM6, L=l8 SCREW M6 L=l8 I 
4-29 135-06308 !f!h SHAFT I 
4-30 SD-0530221-SP f-iPH~tiD=5.3 H=2.2 HINGE SCREW D=5.3 H=2.2 l 
4-31 135- 13205 m1!fl~Mc~ TENSION RELEASE BAR I 
4-32 135-13304 x.m:~ THREAD TENSION ARM l 
4-33 SS-7090620-TP tl!.~tJ9"/64-40, L=6.1 SCREW 9/64-40 L=6. I 2 4-34 NS-6150310-SP !i',~fi;J:I5"/64-28 NUT 15/64-28 I 4-35 135-06852 Jf-1~ ltf ff.Hf ~ rJt LOWERING CONNECTING LEVER ASM. I 4-36 SD-090 120 I-TP f,-n j-~~D=9 H=3.2 HINGE SCREW D=9 H=3.2 I 4-37 135-06605 Wnl'lfi:itf~J;.F LOWERING CONNECTING RING 

RC-0740811-KP CJfH~Iftl I 4-38 
C-RlNG 

4-39 SD-0720331-SP f.-IIH~~W=7.24 H=3.3 
HINGE SCREW D=7.24 H=3.3 

I 
4-40 135-06704 m1Fr5-1J!.11f 

TENSION SPRING 
I 

4-41 3341 I -771-000 Vr.1$~1&1* 
SPRING PACK 

I 
4-42 SD-0640391 -TP f-;Pi·~~D=6.35 H=3.9 

HINGE SCREW D=6.3S H=3.9 
I 

4-43 135-06415 ltf~~ I 
4-44 SM-6061802-TP ~tfM6, L=18 

CONNECTING ARM 
I 

4-45 SD-0530221-SP t;n j·t~~D=5.3 H=2.2 SCREW M6 L=l8 
I 

4-46 135-09500 tft~:itf~.ff HINGE SCREW D=S_3 H=2 2 I 4-47 135-09708 1!Jt 1Jf WIPER CONNECTING LINK 
I 4-4!1 135-09955 ri'I'Jt.i!~~ SPRING 

WIPER CONNECTING ARM ASM I 4-49 RC-047061 J -KP 1"1W!4.7 
I 4-50 82109-280-000 r~ot n ~ t.u~ tt RETAINING RING 4 7 · 

4-SJ 135-09807 fl' 1 llb[~ WIPER CONNECTING S~REW 2 
4-52 135-09609 it't~~~~ OIL SHIELD CAP I 
4 ')1 B 1229-232-000 1<- 211· WIPER CONNECTING I 

PLATE 4 54 82102-280-000 it'H'~ 1( ~ ffi SNAP RING I 
4 'i) SS-411 0815-SP ~tr II "/64-40, L=8 WIPER INSTALLING PLATE I 
4% SS-06402 11-SP {';- nj-~~~0=6.35 H=2.1 SCREW 11164-40 L- 1 

HINGE SCREW D 6 -8 I - .35 H 2.1 
I -

From the library of: Superior Sewing Machine & Supply LLC



33 
36·37 

,j'~: 
/ ~~39 /. 

40 /// 

25~~ 30 

~ 26~ 

35 

~ 

NENTS 

41 42 

~43 
~44 
~ 

46 

21 

From the library of: Superior Sewing Machine & Supply LLC



Jjl} l'l ,.,. 
~hi i 

1

111\. --

._I 

' I 

'4 

' ' 

' 7 
' :\ 
:i \) 

~ Ill 

5-11 

·' . J ~ 
5 13 
5-I~ 

5-15 

5- lb 

5-17 
5- 1~ 

5-19 

5-~0 

5-~ I 
5-2~ 

5-23 
5-24 

5-25 

5-2b 

5-'27 
5-28 
5-29 
5-30 
5-31 
5-32 

5-33 
5-34 
5-35 
5-36 

5-37 
5-38 
5-39 

5-40 
5-41 
5-42 

5-43 
5-44 

5-45 
5-46 

5-47 
5-4X 

5-49 
5-50 
'i-51 
5-52 

#01 

#D I 

#0'2 

lr 1'11\li : 
1'11111111 

IIII-i II 'XO (I \0 

IllS 'X 'lS(l Ot\H 

IIIS'7 'XO 000 

HI X I X 'Xll POO 

111 X I ' 9XO 0/\0 

SS hI ' I 21 2 11' 

Ill X I ' l)X0-000 

lli411-HO-t-ll00 
\\ P 095261 6 -SD 

l3 18 I·Pl80-000 

R 18 15-980-000 
S . -60604 I 0-TP 

SS-6 151220-SP 
B 1819-'280-000 
SS-611 0480-SP 

CS-080081 C-SH 
SS-8110520-TP 

135-08403 
B 1808-980-000 

135-09 153 
135-08155 

SS-7111110-TP 
SD-080 1021-TP 
B 1805-980-000 
NS-6660430-SP 

CS-079101A 
SS-811 0520-TP 
B 1804-280-0AO 
SS-8110520-TP 

135-08205 
SS-8 150822-TP 
B 1821-280-000 
B 1820-280-000 
B 1823-280-000 
PS-0250 162-KH 

135-08551 

138-16855 
135-08908 

SS-6111140-SP 
135-08700 

SS-666111 0-SP 
SS-67420 12-TP 

135-10458 
135-10201 

J 35-08809 
CS-180121A-SH 

SS-6660710-TP 
NS-6660511-SP 

135-10151 
135- 10706 

NS-636081 0-SP 
135- 10607 

LE Of IVER SHAFT COMPONENT_ 

ifH• 4' ,J, 1 
jfJo,\j 

jl;{,• 

rnw 
~~~~ ~t:·, fJ<.~lh 

~~;H1"1lb 2ll L=l2.0 

~1J1H 
~1111[\ 

~·tHUI9.5x 14.8x2.6 

~HH~t;IJ~ 
m .+H~ ,~J·JfJ'l r.J 

~~~tJ3"/32-56 L=3.50 
'.il.~:'t115"/64-28 L=ll.5 

ME-l'U !f~ t;JJiJ~J 'r'i!f1J1 
~'t111 "/64-40 L=4.3 

1!UJ#D=8.0 W=8 
~~'H 11 "/64-40 L=4.5 

!fib NC If. fill) 
.JruArulf5! 

rtt~H~z;JJH 

llll:ft~.ff 
!t't;'H 11 "/64-40 L=10.5 
f=j-nJ·!t<t;~D=8 H=10.2 

~Z;IJ!f~!fth 

~'l{/i):1"/4-40 

tl:1J.J;fD=7.94 W=10 
!t"t;'t111 "/64-40 L=4.5 

1l.l)Jlif 
~UJ II "/64-40 L=4.5 

~$J1Ub 
l'.'t;'H15"/64-28 L=8 

~t ~ ~~ qJ .Jft t1~ ( /r.) 

~~ -l'U ~~ Z;IJ .Jft 'NK1=i) 

Jf fJ 't-f!l2.5x 16 

IMI f.1H'-t HiLti£ ~ ~ 
rnn iai -llt I9i ~ 

lllllmim'JWME~f(l ZitB 
l'."t;tJI I "/64-40 L=l I 

1f (I Tfl 
i\.~'tl' I "/4-40 L=l I 

~fJ3"/8-28 L=19.5 

~~ 
~~H!fthft 

lhliWi-\'H!Jl.'filt~!(!.~A 
tV:J;.J;fD=l8 W=l2 

~'Hl"/4-40L=7 
~X{Hj: I "/4 

w~~ 
f=ru-J-~n 

~X{ 11):9"1 I 6-20 
f)Ut,,n,~'(l; 

I. h Dc.,cnrtton 
J~ng I' 

INNER HOOK PRESSER ASr>­

BOBBIN CASE ASM 

BOBBIN 

TNNER HOOK 

DRIVERASM. 

SCREW 3/16-28 L==12.0 

SHUTTLE NEEDLE OE~T:;:~~NGG B 
NEEDLE DRIVING LEY 

WASHER 9.5xJ4.8X2·6 

SUTTLE 

SHUTTLE UPPER SPRING 

SCREW 3/32-56 L==3.5 

SCREW 15/64-28 L== 11.5 

SHUTTLE RACE ADJUSTING SHAFf 

SCREW 1 1/64-40 L==4.3 

THRUSR COLLAR ASM. D==8.0 W==8 

SCREW I 1/64-40 L==4.5 

LOWER SHAFf REAR METAL 

LOWER SHAFf THRUST WASHER 

LOWER SHAFf GEAR A ASM. 

CRANK ROD ASM. 

SCREW 11/64-40 L==l0.5 

HINGE SCREW D=8 H==J0.2 

OSCILLATOR 
NUT 1/4-40 

THRUSR COLLAR ASM. D==7.94 W==lO 
SCREW 11/64-40 L==4.5 

THRUST COLLAR ASM. 

SCREW 11/64-40 L=4.5 

OSCILLATING SHAFf 

SCREW 15/64-28 L==8 

INNER HOOK PRESSER, LEFT 
INNER HOOK PRESSER, RIGHT 

INNER HOOK PRESSER SPRING 

SPRING PIN 2.5xl6 

CYLINDER ARM CAP ASM. 

CYLINDER ARM CAP 

HOOK COVER PRESSER SPRING B 

SCREW II /64-40 L= 11 

HOOK COVER PRESSER SPRING PIN 

SCREW 1/4-40 L= 1 1 

SCREW 3/8-28 L=t9.S 

WORM WHEEL ASM 

WORM WHEEL SHAFT BUSHING 

HOOK COVER PRESSER SPRINGA 

THRUSRCOLLARASM. D=l8 W=J2 
SCREW 1/4-40 L=7 

NUT 1/4 

WORM WHEEL SHAFT ASM 
CAM GUIDE PIN . 

NUT9116-20 

FEED CAM 

Note #0 ! .... SELECTIVE PART 

#02 .... FOR URBAN. WHITE 

I 

I 

I 

I 

I 

( )) 

I 

3 
I 

I 

I 

2 

J 

I 

I 

(2) 
1 

I 

I 

l 
(2) 
I 

I 

I 

I 

(2) 
I 

(2) 
I 

I 

I 

I 

2 
2 
I 

I 

I 

I 

I 
I 

I 

I 

I 

I 
I 

(2 ) 

I 

I 

I 

I 
I 

~¥1-: 
Remark 

From the library of: Superior Sewing Machine & Supply LLC



') 

~59 

From the library of: Superior Sewing Machine & Supply LLC



6. i~~1tMff~ft] I FEED MECHANISM COMPONENTS 
t}l. '' i1r ; I If· : ~ '~~~ -~ lllf·l \~ •l•)..f',FI lncli hlk u•rntnn 

,,, 
I )I ) RemJd 

Rd n•• Nnlc P<trl no -
(i.J SS-7110740-TP ir.~ U I I "/64-40 L=7 scrH.:w 1 11()4--to L= 7 4 

b·2 R t.:-fi701JI lfJ(). KO J.- ~~;., !.:-RING 7 2 

h-3 Nlll 82557-:!XIl-OOC 4~1«1 WASJ IL.R ::> 

h-4 I \5-1!:\\52 ~~~~ li}J + r -:',;- h~ t1~ LEVER DRJVINC. PLATE ASM 
1 -

h-) 135-18402 ~;d'i'';r(t '6't TENSJON SPRING 2 

b·h 135- I ~006 UHH/i.J LIFfiNG LEVER, LEH I 

-I 135-18105 UI·H!tlli LIFfJNG LEVER SHAFf I 

b- 135-IR907 _l !!/l-:'v: }{(; f1X SUPPORT PLATE I 

f).ll SS-2 I I OY20-TP !e¥.'ff I I "/64-40 L=8.5 SCREW J 1/64-40 L=R.'i 2 

b-10 B 2549-2RO-OOO T Ul!il 11f !!il nU:t WORK CLAMP FOOT HOUNTING BAS£: I 

6-11 B2548-2RO-OOO i$_f1~ff·~ BALL RETAINER I 

6-12 M-6062002-TP ~UTM6 L=20 SCREW M=6 L=20 J 

6-13 WP-0621016-SD -~':1±1@!6.2xl3xl WASHER 6.2xl3xl I 

6-1-+ I 135-18501 ,g.n·J.rrm SPRING SUSPENSION I 

h-1) 135-17800 iM-'rt !J{l FEED BRACKER I 

6-lh 

I 
SS-8 I 50510-TP !_!j('tf J 5"/64-28 L=28 SCREW 15/64-28 L=4.7 I 

h-17 135-17909 l::Trtf( ..{j) LJHJNG LEVER, RIGHT I 

6- I SS-80 I 8031 0-TP t:¥,tT11 "/8-44 L=2.8 SCREW 1/8-44 L=2.8 2 

6-19 135-33104 f--lr·~r'i: FINGER GUARDE I 

6-20 SS-211 0930-SP ~n 1 '"/64-4o L=s.7 SCREW J 1/64-40 L=8.7 J 
6-21 135-18808 T- r.:JEJI!i1JE1fri-:'tth~-19X WORK CLAMP FOOTFACE PLATE 
6-22 135-18600 'f· r .:JErl!ilr ..fi' WORK CLAMP FOOT, RIGHT 
6-23 135-18709 f J:;!EJI!il( ..( i) WORK CLAMP POOT, LEFr 
6-?A SS-31510 12-TR ~trl5"/64-28 L=9.5 SCREW 15/64-28 L=9.5 
6-25 WP-0651 00-SC -l'.f!:[~ WASHER 
6-26 135-17701 {JW;t -:'a It!\ -lU FEED PLATE 
6-27 SS-61 10420-TP ~W I "/64-40 L=4.3 SCREW 11/64-40 L=4.8 

6-28 135-17602 {J~~~ -t&J f)) -:'li: lii\fl.i FEED PLATE PRESSER PLARE 

6-2~ 135-17511 iJUfl-t& ldx-19X FEED PLATE CARRieR BAR 
6-3() 135-16208 !ll{4JiM{t~'Hlh FEED DRIVING ARM SHAFf 

5-31 SS-6151220-SP ~tfl5"/64-28 L=l 1.5 SCREW 15/64-28 L=/1.5 
1',.32 SS-7701010-SP ~'H5"/16-24L=10 SCREW 5/16-24 L= IO 

5-33 :-:S-6150540-SP ~/:}I 5"/64-28 NUT 15/64 -2k 
~ 

5-~ WP-0702026-SP -"~~7xl5x2 WASHER 7x 15x2 I 

1)..35 135-16307 fJU{I ~ ij:.J Jr'i :i:t PEED REGULATOR I 
6-36 135-17404 {lii l· ~.f'!O HINGE STUD I 
5-3" i !\'S-670032lJ-SP ~ l:t5 "11 6-24 NUT 511 r,-24 I 
6-3~ 135-16505 {JJ; ~(; ij~J 'r'i .f'" FEED REGULATOR ')TIJfJ 2 

fJ-3':1 135-1690 I iu~/(;tf INfJICAI<OT LLVLJ< 2 
6-4/J SD..(J530221-SP {7nl·~z~D=5.3 H=2.2 HINGE SCRf:.W IJ=S 3 H=22 2 
6-41 #fJ1 135-16703 i!'t.lk SLIDE BLOCK e 2 
f;-42 :-:S-661'1;430-SP ~ /:}:I "/4-40 NU'/ 1/4-4fJ 2 
lr-43 WP-1;650876-SD -t~~6.5xl3x0.8 WASHf:.l< r, Sx 13xfJ.K 2 
IA4 B25(J 1-280-l)i)l) {JWii ~ •, 'it if! r:fJ !flh fEED CAM f<(JLLLI< SH A/"1 2 
r, . .+s #I)) B25fJ2-2WJ-O(JB {Jt;f,; , .. , 'it if! t'(J FEED CAM /<(JLLLI< 2 
f,-4£, 135- Jij)(J\1 !JI.\ 411 iJW~ ~~~ FEED Kf<IVJNG ARM I 
f,-47 S'>-'J 15 144fJ-CP f#.UJS"/64-28 L=14 SCREW 15/04-28 L=14 I 
fj-4% I 35-5(JifJ8 fJJ; ~il iJ.1 'r'i !Hh FEED REGULATOI< '>HAJ·'f 2 
li-49 TA-(J551JF/J4-RO ~JJO~ RUBBI:.R PL!X.; 2 
fj .5(J 135- 173()5 -~'11:-111 PLATE I 
r,.sJ S'i-1 IJ(J821 -TP +'4/'([ 11 "64-4fJ L=k 3 SCR£ W ll /fA-4fJ L=k. i 2 
r,.)2 SS-r,J 5 I 22rJ-SP '£'{[I S"/64-28 L=l 1.5 SCREW 15/64-28 L=11 .5 I 
(,-53 WI'-IJ7fJ4516-SI' ~1!:~7x2fJx4.5 WASHLR 7x2fJx4 5 I 
~ 54 I 35- 172(JI) nHJ~.f'r SLIDE BUJCK STIAJ I 
h -55 B 141 4-232-r}(J(, lill.f'£11"( J;J~ SOliAI<f:. euJCK I r,.sr, SS-61 S I 142-TP ~'d 15"/64-211 L= I 0.5 SCI<f: W 15/fA-28 L=I(J S 

J 
r,.57 I 15-1711!7 fjt, r,; !jj( 4J ~~~ Ff:.ED ACROSS DI<IVJ rJ AkM 

J 
r,.~k l'\5-17fJ(J8 mt:;lll4'r',f.'.? FEED ACRrJSS Rf:.vliLAf(JR 
,, 'i'J SS-615122!!-SP ~HI 5 "/M -21S L== I I 5 SCREW I 5/64-28 L= 1 1 .5 

I 

I 
. Note /101 .... SELECTIVE I'ARf 

From the library of: Superior Sewing Machine & Supply LLC



D TRIMMINC"l , 

I~ 

12 18 

19 

From the library of: Superior Sewing Machine & Supply LLC



I)\; 
1{ ,· ) 111 1 

' ' 

' I 
7 ~ 
7 (1 

7 7 
7 l\ 
7 l) 

7 ll) 

II 
' I .; 
, I \ 

7- 14 

7 J:i 
7- 1() 
' I, 

"1 1 ~ 
7. )4 

7-20 

7 ~ ~I 

7- 22 
7-2~ 

7-24 

7-2() 
7- 27 

7-21:\ 
7-2<l 

7-30 
7<1 I 

7-32 
7-33 
7-34 

7-35 
7-Jh 
7-.'>.7 
7-3!\ 

7-3'1 
7-40 

7-41 
7 42 

\- 1'11'~1 \; 
!'all 11u 

II I ~llh 1 ~ ' ll(lll 

1\ ' -11 () lJN() ()()(I 

~p (}(I)() 1()'1 '1'1' 

n 1110 'xooon 
I \~ I 'lll!l' 

l.h 1:'1\()ll 

SS hi~ 14-lll Sl' 

I I:> I ~200 
11.'\ l'\101 

RC 1021011 1\.P 

1.\:i l.'i4lH~ 

NS h 120.1 Ill S r 
13:\ 14.110 

SD-tlh.'i I JO 1-TH 
SS ~h81LJ:itl-SP 
B2404-280-000 

135-14104 
135-J40h0 
U:i-14906 
135-07058 
135-07009 

SD-0790402-TP 
I 35-07157 

NS-61503 I 0-S P 
135-07405 
135-07504 

B 2615-280-000 
VP-098:!616-SP 
SS-6741512-TP 
SD-0901101 -SP 

135- 14500 
135-14609 
135- 14401 

RC-0740816-KO 
135-14807 

SD-0790802-TP 
135-15606 

B 16->9-161 -000 
NS-6110420-SP 
SS-7110910-TP 
WP-048056-SP 

135- 14708 

hil~·li ~h lh'\l' lq>lll l ll (lly ___ ........,._, ==-"""--
___ --TI ·NSION SI'RIN<: lo\('1, II I ------

.b\ 11 •1~ : rr ll 
l>i. fti•·I•11Ni 

(7-III'I~ H D h.'ill 1 

~·H:t.h.~ ll I !~ 
ii·li.:.H 

.iH~ ~I ~~~ 1'1;1 
•I~ I I I 'i '%·1 2H L~ I ·I 

II\ lUI 
~~~-~ 
,,,~ 

JJ !JI~dJ Wl A: '·}l 
~ I~: J"!16-2il 

m~11t 
(7-tJI· ~~~~D=6.5 H=IJ 
~~ 'H9"/32-28 L=19 

fj;H,~tmf\1J 

fj;~ .c., ~'f.:; m fi'li ~ +~ 
J Jlll~ t;!J W 'iiJ H 

JHJI~•JJH'l'J\ ~J· J 
1l·lt~.ii1~ H ~~k 

:TI·It~ :ii J:iHF 
{';-IJI · ~r~D=7.94 H=4 

Jl-lltl'F 
~~ Hj: 15"/64-28 

iUh 
~~~~~ 

~l'lll 
~~~ 1~9.8x24.0x2.6 

~'H3"8-28 L= 14.5 
{';-IJI· !ft*:~W=9 H=ll 

~til UIJ ~·f~ .f'li 
~u·m 

~~ J, !JY ~1H JJJJ t~t ~1!: 
1~m 

:iif:lHJiB 
Ptn i-!J\!l\*.0 =7.94 H~s 

f.'[ fill ~IJ1.1&' i}.'J '\'i ~ ~ 
~ l'fj: II "/64-40 

~:nt 1 "t64-4o L=s.s 
~'frl~4.8x8.4x0.8 

.tf~-#XA 

'l'l\NSION SI'R!NC; I 

IIINCii \ S<'REWI)I>,'i ll l 2 
'1'1\RI \/\f) ('LJ'I rtN<I LINI\ S/'I{!N<i R/\(' I 

TIII<I \1\J) ( 'l/TI'INCi LINK I 

TI/I<UAI> CUTI'INCI RINCi I 

SCREW 15/1>·1 2H L=- 1 ·~ I 

TIIRH/\D CUTTING LINK W/\SIIER I 

Tl IRHJ\D CUTTING LINK SIIJ\f'T I 

RETAINING RING 10.2 I 

CONNECTING ROD. LARGE I 
NUT J/ 16-211 

ROLLER 
HINGE SCREW D=6.5 J-1= 13 

SCREW 9/:12-28 L= 19 
THREAD CUTTING CAM ROLLER 

CAN STUD 
THREAD CUTTING CAM COMPE 

CONNECTING ROD SMALL 
LOWERING LJNK ASM. 

LOWERING LINK 
HINGE SCREW D=7.94 H=4 
LOWERING LEVER ASM. 

NUT 15/64-28 
ROLLER 
WASDER 

STOP RING 
WASHER 9.8x24.0x2.6 
SCREW 3/8-28 L=14.5 

HINGE SCREW 0=9 H=ll 
AUXILIARY LEVER 

SHAFT 
THREAD TRIMMING AUXILIARY CAM 

RETAINJNG RING 
CONNECTING PLATE B 

HINGE SCREW D=7.94 H=8 
SPRING 

TENSION SPRING SADJUSTING SCREW 
NUT 11/64-40 

SCREW 11/64-40 L=8.5 
WASHER 4.8x8.4x0.8 

CONNECTING PLATE A 

:1 
I 

I 

I 

I 

I 
I 

I 

I 
( I) 

( [) 

( I) 

( I ) 

( I) 

(I) 

(I) 

I 

I 

I 

I 
I 

I 

I 

I 

I 

I 

I 
I 
2 

2 
I 

From the library of: Superior Sewing Machine & Supply LLC



1 

~). ~-r ~3 
22 

- ?Q -

G UNIT COMPONENTS 

From the library of: Superior Sewing Machine & Supply LLC



8. ~~*,&;~ffi1fi7C~a*~ I PEDAL PRESSURE DECREASING UNI r ( M ONENTS - I ,. 
' ' 

J f· ~ ~ ,, ~'( •,. f'll'tl \j ,,, *- r,fll: Engl1sh De,cnptidll 
'I-! -fHt: 

.~ Nnlt· I'.JIIIln 
Qty Remark 

----
X I l.l'1 1 \IX~ V.li.ii.K\''•' PRESSURE DECREASING DEVICE I 

~ ' I 1~ '·lbOH i~li.ll· H PRESSURF DECREASING LEVER 1::1 .. 
s \ 11' ~5 1 (J(l +l~aj· STUD c::> 

X I 11') >.1707 .iill MH'iA LEVER LATCH A (11 

s ' SS 1 I I ()<11(). Tl' <!'.~; tJ II "/64-40 L=8.5 SCREW 11/64-40 L=8.5 m 
~ h \S 7 1 111'110 Tl' ~~ J II "/64-40 L=8.5 SCREW J 1/64-40 L=8.5 m 
~ 7 SDOh.J0.\21-SP (';-Ill ~~;i:'W=6.15 L=3.2 HINGE SCREW D=6.35 H=3.2 ( II 

S X 1 1.~ 1.JXlJ(1 .iHHifi'rl'iB LEVER LATCH B (I) 

s <) 115 2500 I ·J~'&i' SPRING (I) 
s Ill l .h2.J905 iJ.,IJ.J I~ .ff .i.H~ ~ ·,•;_ PRESSURE DECREASING LEVER LINK (l) 

S II 131 I I 0-2XO-OOO ·J~t tthli f 11 'fi~ THREAD CUTTING LINK SPRING RAC (~) 

S- I~ SS -~ I 507 I 0-SP !Jw. 'Hi5"/64-28 L=7 SCREW 15/64-28 L=7 (I) 
s 13 MA1~X0116SOO ;hl;Jt'~3 SUSPENSION PIN (I) 
l\-14 135-25605 
X· l:i SD-07 20331 -SP 

~liWJL'W~ AUXILIARY CAN (I) 

S- 1<> SS-61 10710-TP 
f'llll- ~~~tiD=7.24 L=3.3 HINGE SCREW D=7.24 H=3.3 (I) 

l\-1" 135-25704 
~~'H II "/64-40 L=6.5 SCREW II /64-40 L=6.5 (I) 

X- IX SM-6061002-TP 
~~l'£1'i SPRING (I) 

X- 19 135-23352 
j<,~TI'M6 L=LO SCREWM6L=l0 (2) 

X-20 PS-0300162-KH 
~lli~h PRESSURE DECREASING SHAFT ASM. (I) 

x-21 135-23121 
Jf-m1~3xl6 SPRING PIN 3x 16 ( I) 

~ .., ) 
135-24368 

~Hi !1(1 ](;!,!i.f'q PRESSURE CECREASING UNIT FRAME (I) 
~,:- __ 

IVilti!!W.JIIlli~ 
X-23 135-24418 

ROTATION PREVENTING LATCH ASM. ( I ) 
<j/(!m 

X-2..t SD-0600321-SP f:;-llj-~~tiD=6 H=3.2 
SPRING (I) 

~-25 SS-862061 0-SP ~H3"/16-32 L=6 
HINGE SCREW D=6 H=3.2 (!) 

X-2b 135-24227 
SCREW 3/16-32 L=6 

lli£llii'Sif:J~ 
(I) 

8-~7 135-23808 
DECREASING CLUTCH ASM. 

/!lf:i-@W-1&' 
(I) 

!-\-2~ SM-6051202-TP 
CLUTCH SPRING 

t~TI'M6x0.8 L=12 
(I) 

~-29 135-24129 SCREW M5x0.8 L=1 2 

8-30 
IAJ J;.f Y ;fTI JAJ ~ INNER SLEEVE 

( J ) 

135-24004 5H~ 
{I) 

8-3 I 135-23915 OUTER SLEEVE 

8-32 RC- 1850001-KP 
9Ht~ OUTER SLEEV GUIDE 

(1 ) 

R-33 SB-1200003-00 
-1~m SNAPRING 18.5 

( I ) 

X-34 135-23428 
41blftD=20x42 BEARING D=20x42 

(I ) 

~-35 SB-312000 1-00 
!ilh SHAFT 

(I) 

~-36 135-23519 
!ilbi~D= I 2xl5 BEARING D=l2x l 5 

(I) 

8-37 135-23600 
41bJ1-A COLLAR A 

(2) 

X-JR 135-25308 
!ilbWB COLLAR B 

( l) 

~-39 SS-6110810-TP ""'~ IDLER PULLEY INSRALLING PLATE 
(I) 

R-40 135-25407 
t~tr I I "/64-40 L=8 

~CREW 11/64-40 L=8 
(I) 

8-4 1 SS-8150822-TP 
t~n 

SCREW 
(3) 

X-42 135-23212 
t~tJ I5"/64-28 L=8 

SCREW 15/64-28 L=8 
(I) 

8-..t3 SS-8 I 51550-SP 
~gz;iJ71Ht 

DRIVING PULLEY 
(2) 

ll-44 WP-0482088-SD 
~HI5"/64-28 L= 15 

SCREW 15/64-28 L= 15 
( J) 

X-..t5 SS-8620850-SP 
~Wl4. 8xl1.5x2 

WASHER 4.8Xll .5x2 
(I) 

R-46 SM-6062002-TP 
t~H3"1l6-32 L=8.0 

SCREW 3/16-32 L=8.0 
(2) 

8-47 WP-0621016-SD 
t~tJM6L=20 

SCREW M6 L=20 
( I ) 

X-4ll J 35-32254 
'11!: Ill! ili6.2x 13xl 

WASHER 6.2xl3xl 
3 

X-49 I 35-32106 
m·~l:ffi-~~m 

IDLER PULLEY ASM 
3 

X-50 WP-0621016-SD 
j'ff•l't 71't ~!II! 

INDLER PULLEY BRACKET 
I 

X-5 I SS-6150760-SN 
ft~ lfgj6.2x 13x 1 (I) 

R-'i2 ~'([15"/64-28 L=6.5 WASHER 6.2XI3xl 

x s~ 
NS-6 J 503 J 0-SP ~ lij: 15"/64-28 SCREW 15/64-28 L=6.5 

(I) 

X 54 
WP-06 I 2056-SD ~1!: 11tl6. 1 x l 8.5x2 NUT 15/64-28 

(]) 

X-55 
Bn 1 0-980-ooo 111: 11f1J;.j; WASHER 6.1Xl8.5x2 

(I) 

X-56 
I 35-32262 

111~M~ 
TENSION RING (I) 

SO 120150 1-SP ft iil·~t~D 12 H IDLER PULLEY ASM (I) 
15 

HINGE SCREW D 12 H . 15 ([) 

(]) 

From the library of: Superior Sewing Machine & Supply LLC



•. I STOP-MOTION MECHANISf 1 ~ MPONENTS 

10 

2 1 

22 23 

37 ~-17 

;; 119'" ¥-Jc1 r-35 
36 

57 

From the library of: Superior Sewing Machine & Supply LLC



MECHANISM co ON I 

9. .ltfJJ*Jl~~ii~E*~ 1 STOP·MOTION --= ~----r-11( :,: ifrH: 
h'l' 11 t• Ot. ,u,rtw'' (>I) Remarl-. ,,: ~; illY ~1'11\1 1; ,,. :<. }',,,, ---- I 1{(•1 lh 1 ~\\ll l':ut '"' -- - S roP-1 It >I !UN REl•l L\li'IG l~t\l\1 - -

II :JJ il.\1 't'"",4t 
"' 

Ill I h '.'lltlS ' \V.\SIIER -1 Xx8 4x0 X 
\\'1' tl-ISUS~I1 · Sl' 1/\l(ij..l XXX 4Xll '\ 

SCREW J/ 16-28 L= I 2 U 3 I) _2 

ss (1(,; 10: 1.' 1'1' ~~;i J.'"/ !<1 2X l = 12.0 
RET.\lNJNG RING ·.1.7 I lJ ~ 

RC 11-l'' llll II I\. I' I~ ~.·t 
COLLI\R 

I 9-l 

l.h-0:2.'llh i~~ ~~~ 
ROLLER SHAFT I •! ' 

\} (' II~ ~~1\P i~ ~~ tl 
NUT !5/64-28 1 

~-~;I~) 15"1(1-1-28 ~ q 1 '\S t>l:\ll-1 It) Sl' 
NUT 15/6-1-28 -

1..) ~ \S hl~tl-1\ll -SI' ··*; 1:): 15"16-1-2~ 
STOP-HOTION ARM B I 

q l) ~-~-~l)tl:i tl tJJ\'~ 
SCREW 9132-28 L=l6.5 1 

q 111 SS <•t•X I '2ll TP ;,*;j]Q"32-28 L=l6.5 
NUT9/32-28 I 

<I II \J s (1(1~\l.l 2tl-S P ~-*; l:j:C)"/.32-28 
HINGE SCREW D=8 H=4 2 

''-12 SD-tlSOll-102-TP ('fnt-t~;~D=8 I-1=4 
STOP MOTION LINK I 

'-> I ~ U.:i 21t,O-I tb~JliH 
LEVERASM. I I) l.j l.<.:i-21"'t>O i~~J \HOf 

REGULASTNG LEVER SRUD I <) 15 l.<.:i-21t)OI ih~ ·,~ ~l H'l>$ 1'1 
SCREW 15/64-28 L= II I q I!"> SS-~ 151120-SP ll.~HI5"/6-I-28 L=ll 
RUBBER CUSHION 3 t).l~ l:L't108-280-000 ~tllll:~i·l·~ 

t)-18 B2607 -2~0-000 -ltH~ WASHER 2 
<>-I<) B260t>-2SO-OOO Jlih~11i PRESSURE SPRING I 

0-2tl \\P-07515 76-SO -lf~~7.5x 19x 1.5 WASHER 7.5xl9xl.5 I 
9-21 82()05-372-000 II: .,;lj iH:iHF STOP MOTION PLUNGER ROD I 
\)-22 135-J7.:i01 JL.QJliJ STOP-MOTION HOOK I 
oJ ,, 
--~' 135-:~0309 i'I'H~} li 1J #X PULLEY PRESSING PLATE I 

0-2-1 SS-S 151780-SP !P.~Hl5"/64-28 L=17 SCREW 15/64-28 L= l7.0 I 
0-25 NS-6150-130-SP !P.~ L:J 15"/6-1-28 NUT 15/64-28 I 
<l-2t> \\'P-0621 0 16-SO -11Hftl6.2xl3xl WASHER 6.2xl3x l I 
4-2i Sl'vi-6061-102-TP !P.~HM6L=I4 SCREWM6L=14 I 
0-~S \\'P-0612056-SO ~ [Ytl6.1x 18.5x2 WASHER 6.1 x 18.5x2 I 
<1-20 \\'S-06-11560-KP ~ W-11H~6.4x 11.9x 1.5 SRPING WASHER 6.4xll.9x 1.5 I 
4-JO SS-7151330-SP tnT 15"64-28 L=13.5 SCREW 15/64-28 L=1 3.0 I 
0-31 SH-6061-102-TP ~~fJM6 L=l4 SCREW M6 L= l4 2 
ll-32 135-20705 1i:'l':.fli SAFERY PLATE I 
<>-33 135-20119 -lf~l~6.2xl3xl STOP-MOTION LEVER I 4-3-1 WP-0751576-SO ~~~~7.5x l 9xl.5 WASHER 7.5x 19x 1.5 I Q-35 NS-6680-11 0-S P ~ Rj:9"/32-28 NUT 9/32-28 I 9-J6 NS-6680-11 0-SP '1>$1~~9"/32-28 NUT 9/32-28 J Q-37 IJ5-20606 li:.;IJH n~ J;JSl'Ji·J')117t STOP-MOTION LEVER PLATE SPRING I 4-38 SS-56807-10-SP ~H9"32-28 L=6.8 SCREW 9/32-28 L=6.8 l 9-.W 135-20515 ~uJJl1 GUIDE PIN I 4--10 135-20-108 ~~Q) 1ft f.~.fli DRIVING PLATE I '1--11 135-2080-1 N:frl, ~')lW TENSION SPRING I 9-~2 135-20200 JI:~J.fHf!ilh STOP-MOTION LEVER SHAFT I '1--13 135-2:2305 1')1~-t-1~~ STARTING SPRING RACK I 9--1-1 NS-6150310-SP !P.~ llJ: 15"/64-28 NUT 15/64-28 

I 9--15 135-21307 1if.frli~')l~ TENSION SPRING 
1 Y--16 135-21216 .J:i:tiJJH STARTING LEVER 
J '1-17 S 0-064080 1-TP ;'tll l·'l>$iW=6.35 H=8.0 HINGE SCREW 0=6.35 H=8 0 
I 'J-411 135-22909 i'l~t.i;JJmf\1i SLIDE ROLLER 
I 9-4'1 WP-0480856-SP ~tl:lftl4.8x8.4x0.8 WASHER 4.8x8.-lxO.l.l 
I '1-50 NS-6110350-SP '1>$/lj: II "/64-40 NUT 11/64-40 
I 'i-5 1 BJ-1 13-552-000 .kldlill.'+:H SUSPENSION SCREW 
I '-1-52 SD-0!!00402-TP ;'tll i ·~i~0=8 H=4 HINGE SCREW 0=8 H=-1 '-1-5 ' 135-21-106 Ll·.tiJJ\'Hlh STOP-MOTION LEVER SHAFT 
I 

'I )4 I NS-6150310-SP ~flj:l5"/64-28 NUT 15/64-2l.l 11-55 SS-6151-1-10-SP ~Ifl5"/64-28 L= 14 I 
9-56 SCREW 15/64-28 L=14 

I 1.,5-21125 ll:tiJJ\1fA STOP-MOTION ARM A '1-57 SM-11062002-TP ~HM6L=20 I 
'1-5X SCREW M6 L=20 

I S0-0!!00352-SP ('i-ll l·*'f!rt:O=I2 H=15 
HINGE SCREW 0=8 1-1=3.5 'I-54 135-21000 *'f!l:J: I 

NUT 'l-60 I 35-20903 1I· . .;IJ.iit&:H I 
9-61 RE-0400000-KO ElfH''\Irll4 

STOP-MOTION CONNECTING LEVER 
I 

E-RING 4 
I 

From the library of: Superior Sewing Machine & Supply LLC



~ -~·;t:tj I LUBRIC ATION M ECHANISM COMPONENTS 

From the library of: Superior Sewing Machine & Supply LLC



10. ii!Jifl5fEffl~~lf~ft.l I LUBRICATION MECHAI\JI r,1 co 
t£ :,! i1r i 1: 

'-{;i'j:l'tl \j 
EPg'a •1 De., r pt.or (Jt\' Remark. 

I j·. \ j y l'fnl( 'I• )( {, r;,; ·- 5 Rd. no Note Part. no 
RuBBER PLUG 

10 I TA-::! 100904-RO f~!Jl 'l~ 
RUBBER PLUG 

(1 

I0-2 TA- I 050504-RO ~uJo;~. 
VINYL PIPE 

I 

10-.1 13 p. 6000000-00 DJ;W J,~ 1i1\'( (I~ I 
OIL WICK PRESSER 

~ 

B 1419-026-000 l!&illitlt!.~J ~ 10-4 RUBBER PLUG D=l2.5 L=4 -
10-5 TA-1250406-RO ¥_{{&:/a~D=l2.5 L=4 

OIL WICK 
I 

10·6 CQ-2522000-00 l!&tdJti~ 
OIL WICK PRESSER 

I 
10-7 BJ506-280-000 r!&ifMI~~ 

RUBBER PLUG D=12.5 L=-+ 
I 

10-~ TA-1250406-RO ¥M&:~D=I2.5 L=4 I 
10-9 83507-280-000 illll~~;l't.H& OIL FELT 

NEEDLE ROD CRANK LUBRICATING -+ 
10-10 B3500-280-000 n.&ifH'fl , 

BALANCE LUBRICATING -
10-11 B3518-280-000 IJ&ilfl.t'll 

BALANCE LUBRICATING PLATE I 
L0-12 B3508-280-000 il'El~~Mf&. 

SCREW 9/64-40 L=21.2 I 
10-13 SS-6092120-SP !JLUJ9"/64-40 L=2l.2 

VINYL TUBE I 
10-14 BP-300000 1-00 L-:lihitl/lg(B 1'3) 

CABLE BAND 2 
10-15 EA-9500BO J-OO ~tiJ 

iiiJ~ LUBRICATING TANK I 
10-16 135-29805 

SS-40905 15-SP ~!f:n9"64-40 L=5 SCREW 9/64-40 L=5 2 10-17 

10-18 #OJ 135-01705 litiruEti~ SILICON OIL FELT I 

10-19 SS-411 07 15-SP !JL!f; 'rr lJ "I 64-40 L= 7 SCREW Jl /64-40 L=7 
q 

10-20 135-30209 f!&iiJJt!il.~ LUBRICATING OIL WICK SROPPER 1 

10-21 TA-0750704-RO .ffltlt~ RUBBER PLUG I 

10-22 #01 135-01408 )J[l ilil i L IIJ'G SILICON OIL POURING HOLE I 

10-23 135-29904 illl~~,;y);tM& LUBRICATING TANK FELT I 

10-24 B3503-980-000 tlil'11ftiififtil GREASE CAP I 

10-25 135-28708 !ithH REAR METAL BUSH I 
10-26 B3512-280-000 ill:J 15M tM& 1< #6i t&. CRANK ROK LUBRICATING PLATE 2 
10-27 135-29201 illl 15M 1t.i t&. CRANK LUBRICATING FELT I 
10-28 135-29 102 ill! WI~ OIL FELT I 
10-29 135-28500 ilb 15M :t!.i -l'li x f'f: .f'& OSCTILATOR LUBRICATING PLATE I 
10-30 B35 15-280-000 r!& ill:Jifll. x fit -l'li OSCILLATOR LUBRICATING FELT I 
10-31 TA- 1450404-RO ¥;{!Si:~D= I 4.5 L=4 RUBBER PLUG 0=14.5 L=4 I 
10-32 WP-06210 I 6-SD ml1!!6.2xl 3xl WASHER 6.2xl3xl I 
10-33 SS-6 I 11140-SP ~!l(tJ 11 "/64-40 L=11 SCREW 11/64-40 L= I I I 
10-34 SS-4 110515-SP ~!f;tJ 15"/64-40 L=5 SCREW I 1/64-40 L=5 I 
10-35 B3502-280-000 ilil~ilMt!i-l'li LUBRICATING TANK FELT I 
10-36 B3504-280-000 ilb~Mt.i-!'li(J:Itlitt&.J;f.illi ~lt) SHUTTLE FELT 2 
10-37 135-28807 ill:J:g~A HOOK OIL WICK STOPPER A I 
10-38 B354I-012-000 illlfliM!.i-l'li OIL WICK I 
10-39 135-29706 illlfliMt.\-l'li~ OIL FELT HOLDER I 
10-40 SS-4 1105 I 5-SP ~'H I I "/64-40 L=5 SCREW II /64-40 L=5 I 
10-41 B3523-980-000 iiJJ:gM OIL WICK PIPE STOPPER I 
10-42 #OI 135-01309 ilb 1~; SILICON OJL PIPE I 
10-43 #OJ B I 127-280-000 rrtnll~~~!i!'w SILICON OIL THREAD GUIDL I 
I0-44 B3505-280-000 J.li)J fli SHUTTLE LUBRICATING PLAH I I0-45 #OJ SS-4110515-SP !P,~i;1 II "/64-40 L=5 SCREW 11/64-40 L=5 

I 10-46 SS-6090440-SP ~~'rr9"/64-40 L=4.0 SCREW 9/64-40 L=4.0 "> 
10-47 #01 TA-1050504-RO .fflt&:~ 

~ 

RUBBER PLUG 
I 

Note #Ol....SPECIALORDER PART 

From the library of: Superior Sewing Machine & Supply LLC



4 

L-----

1 r c OMPONENl 

64 

I 
-- __ .J From the library of: Superior Sewing Machine & Supply LLC



11 _ -¥1ti~afZJIE 1 TABLE COMPONENTS 

I 1 ~; i I M'l 
i{cl Jill Nntl· 
~ 

II I 
II 2 
II \ 

Ill 
11 -"1 
II h 

II 7 
II R 
I Ill 

II 1!1 
11·11 
11 - 12 
11 - 11 
Il-l~ 

11 - 15 
II 16 
11-17 
11-18 
11-1'-l 

11-20 
11-21 
11-22 
11 -23 
11-24 
11-25 
11-26 
11-27 
11-28 
11 -29 
11-30 
11-31 
11-32 
11-33 
11-34 
11-35 
11-36 
11 -37 
11-38 
11 -39 
11-40 
11-41 
11 -42 
11-43 
11 -44 
11-45 
11-46 
11 -47 
11-48 
11-49 
11-50 
11 -51 
11-52 
11 -53 
11-54 
IJ-55 
11-56 
11-57 
11-58 
11-59 
11 -60 
11 -61 
11-62 
11 -63 
11-64 
11-65 
11 -66 
11-67 
11 -68 
11-69 
11 -70 
11 -71 
11-72 
11 -73 
11 -74 
11 -75 
11 -76 
11 -77 

\.. f'il'tl \; 
Purl no 

11534102 
us2n-1 111 2 nno 
~"- 11 11()00-SC 
llX201 ~~~ -BOO 

BX205 (} 12 000 
Sl\ -1-182500-SC 
SS-91568 \0-S P 
MTJ · MSOOOOOO 
BH 11.1 019-000 
SK-.1311600-SE 
BXl:ln-771-000 

Wl'-061205f>-SD 
WP-0621016-SD 
NS-6150310-SP 
B7130-761-0AO 
NM-606000 1-SE 
WS-0621210-KR 
WP-0612056-SE 
SM-9062003-SC 
WP-0850002-SC 
WS-0902010-KN 
NS-620071 0-SN 

135-31108 
135-31207 
135-32306 
135-31405 
135-31504 
135-31603 
135-53706 

SS-8150822-TP 
B8131-019-000 

MTJ-VM005000 
MTJ-VM004900 
MTJ-VM004800 
MTJ-VM004700 
MT J-V M004600 
B81 0 1-980-0AO 
B81 02-552-000 
88102-552-000 
SK-3514000-SC 
B81 04-552-000 
SM-9082023-SE 
WS-0881410-KR 
WP-0871602-SE 
88111 -552-000 
SD-1204315-SE 

WS-1253010-KM 
WP-125221 0-SC 
88105-552-000 
SM -9082023-SE 
WS-0881410-KR 
WP-0871602-SE 
B8126-552-SE 

JNM -6080721-SE 
B8103-552-000 
B8110-552-000 

NM-6120003-SE 
B81 08-555-000 
B81 08-555-0AO 
B8112-552-000 

WP-0871602-SE 
WS-0861410-KP 
SM-9082023-SE 
B8107-552-000 
WP-0871602-SE 
N M -6080721-SE 
B8151 -771-000 
D8113-555-BOO 
D8114-555-BOE 
WS-0861410-KR 
SM-9082023-SE 
B8153-771 -000 
B8152-771-000 
88125-280-000 

WP-0671016-SE 
WS-0621210-KR 
SM-90621203-SE 

fdii 
Jllt)Jil ~I~ 

~-*: \] D=.1 I L= I ll 
111JM 

1JiliJii· } ~~ 
ij{fJD=U L=25 

~tfl5/64-28 L=6R 

~-~tr 
r-.a: if:Hfl~ 

1P~trD=3. 1 L= l6 
illl·t~ 

~~~ )\·6.1 x 11.4x 1.2 
~M\· 6.2xl3xl 

"'~ 11]: 15/64-28 
j:i(~.fli 
iJ!.~BJ:M6 

~~l~~(tfH\"6.2xlt.4xl.2 
:ll.:IJi6.1x18.5x2 
T.~HM6L=20 

-!JJ:)i· 8.5x 18x 1.6 
1if\ 24' 11-~ Jt9.0x15.0x2.0 

iJ!.~ /iJ;S/16-18 
JJL'llf~ 
&:•111~ 
&:{Jm 
&:·»1~ 
JJelW~ 
&:'lim 
J:li:{J1~ 

~t1'15/64-28 L=8 

~* 
Jt{ll 
&:·M1 
Bz{J¥ 
&:* 
&:·IW 

-*11!11{{117} 
~JJlll{::'j)t~ 

*J1.111~x~ 
~~ tJDS. 1 L=40 

i)liJ ~r'i lli I& 
ji,~~M8 L=20 

ft!:J'l8.5x15xl.4 
~Jt8.7x18xt.6 

'*lilllx~ 
!\mtJD=12 L=43.1 
~ Jt 12.5x21.5x3 

-!'~!! Jt 12.5x25.6x2.2 
~J114J~fl1; 

jl,~tJM8 L=20 
'!'t'Jt8.6x15xl.4 
~Jt8.7x18xl.6 

.IIU~~Jt 
!\m /iJ;M8 
-*11!11)'[~ 

l%!&:4f 
~/ij;Ml2 

~n~~t~n 
'-.~HIK!Jt)'J,~ 

li((;J114Jffi.flj 
-!'fr}]8.7x18xl.6 
it\J~·8.6xl5x14 

~HM8L=20 

I(\;J1141~~ 
!'f.\Ji·8.7x18xl.6 

~-llj:M8 
JAA.flj 
~H 

JM;flili'il :<E .f1i 
~)\ 8.6x 15x 1.4 
!\m tTM8 L=20 

M?l.fli'fri J­
ll?.l.flj!K!JJi 

/M.flj.iifi<l& 
~J'r6.7x13xl 

~Jt6.2xll.4xl.2 

~tfM6 L=20 

36 

DR \~I k. F' l, r 
\\linD CRh [ = i 1 1= ' 

DR WER 
DRA\vl: R Sl f'PORI 

WOOD SCREW IJ=4 8 L=25 
SCREW 15t64-2R L=68 

MOUNTING BOLT 
S SHAPED HOOK 

WOOD SCREW D=3.1 L= 16 
OIL REMOVING FUNNEL 

WASHER 6.Jxll.4Xl.2 
WASHER 6.2xl3xl 

NUT 15/64-28 
MOTOR BASE ASM. 

NUTM6 
SPRING WASHER 6.2x1t.4xl.2 

WASHER 6. 1xi 8.5X2 
SCREW M6 L=20 

WASHER 8.5xl8xl.6 
SPRING WASHER 9.0x 15.0x2.0 

NUT 5/16-18 
MOTOR PULLEY 50HZ 2300 SPM 
MOTOR PULLEY 50HZ 2000 SPM 
MOTOR PULLEY 59HZ 1800 SPM 
MOTOR PULLEY 60HZ 2300 SPM 
MOTOR PULLEY 60HZ 2000 SPM 
MOTOR PULLEY 60HZ 1800 SPM 
MOTOR PULLEY 60HZ 1500 SPM 

SCREW 15/64-28 L=8 
CHAIN 

V-BELT,50 INCH 
V-BELT,49 fNCH 
V-BELT.48 fNCH 
V-BELT.47 fNCH 
V-BELT,46 INCH 

THBLE STANK ASM. 
HEJNGHT ADJUSTfNG STAND ASM .. R 
HETNGHT ADJUSTING STAND ASM .. L 

WOOD SCREW D=5.1 L=40 
TABLE SUPPORT 
SCREW M8 L=20 

SPRING WASHER 8.6x 15x 1.4 
WASHER 8.7xl8xl.6 

STAMD (RIGHT) ASM. 
HINGE SCREW D=l 2 H=43.1 

SPRING WASHER 12.5x21.5x3 
WASHER 12.5x25.6x2.2 

STAMD SIDE SUPPORT ASM . 
SCREW M8 L=20 

SPRING WASHER 8.6x 15x 1.4 
WASHER 8.7x18xl.6 
OIL HOLDER ASM. 

NUTM8 
STAMDASM. 
RUBBER CAP 

NUTMI 2 
ADJUSTING SCREW ASM. 

ADJUSTING SCREW ASM. WITH CAP 
LEG BOTTOM SUPPORT BRACKET 

WASHER 8.7xl8xlt'i 
SPRfNG WASHER 8.6xl5xl A 

SCREW M8 L=20 
LEG BOTTOM SUPPORT 

WASHER 8.7xi8XI.6 
NUTM8 
PEDAL 

PEDAL BUSHING 
PEDAL SHAFf BRACKET 

APRINGWASHER 86xi5XIA 
SCREW M8 L=:!O 

PEDAL CONNECT! 'G ROD 
PEDAL MAT 

PEDAL SADJUSTING PLATE 
WASHER 6 7xl3xl 

SPRING WASHER 6.2x114x 1 2 
SCREW M6 L=12 

I I' 

.' 

_,_ 

I 
3 
3 

8 
4 
4 
4 
4 
I 
I 
1 
I 

I 
I 
I 
I 
I 
I 
I 

( 1) 

( I ) 

(4) 

(2) 

(4) 

(4) 

(4) 

(I) 

(4) 

(4) 

(4) 

(I) 

( I ) 

(I) 

(!) 
(I) 

(I) 

(I) 

r ~I 
14) 
(o1l 

(4) 

("'l 

( 21 
<?l 
I. 

'II 

'~~ 

( I 

IIJ 
CJ 
t7) 

From the library of: Superior Sewing Machine & Supply LLC




